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GENERAL INFORMATION

Product Description for Equipment Under Test (EUT)

The QUANZHOU TRUEST COMMUNICATION CO.,LIMITED’s product, model number: TC-UV66,TC-
UV55 (FCC ID: OBLTC5566) (the "EUT") in this report is a Dual Band Vehicle Two Way Radio, which
was measured approximately 15.5 cm(H) x 16.0 cm(W) x 4.0 cm(D), rated input voltage: DC 13.8V.

Note: the series product, model TC-UV66, TC-UV55 are electrically identical, we choose the model TC-UV55 for
fully testing , just test the item Radiated Spurious Emissions for the model TC-UV66, and the difference between them
please refers to the attached declaration letter.

* All measurement and test data in this report was gathered from production sample serial number: 120521 TC5508
(Assigned by applicant). The EUT was received on 2012-08-01.

Objective

This test report is prepared on behalf of QUANZHOU TRUEST COMMUNICATION CO., LIMITED in
accordance with Part 2, and Part 90 of the Federal Communication Commissions rules.

Related Submittal(s)/Grant(s)

No related submittal(s).

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
federal Regulations Title 47 Part 2, Sub-part J as well as the following individual parts:

Part 90 — Private Land Mobile Radio Service
Applicable Standards: TIA 603-D and ANSI C63.4-2003.

All emissions measurement was performed and Bay Area Compliance Laboratories Corp. (Dongguan).
The radiated testing was performed at an antenna-to-EUT distance of 3 meters.

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Dongguan) to collect test data is located
on the No.69 Pulongcun, Puxinhu Industrial Zone, Tangxia, Dongguan, Guangdong, China

Test site at Bay Area Compliance Laboratories Corp. (Dongguan) has been fully described in reports
submitted to the Federal Communication Commission (FCC). The details of these reports have been found
to be in compliance with the requirements of Section 2.948 of the FCC Rules on February 02, 2012. The
facility also complies with the radiated and AC line conducted test site criteria set forth in ANSI C63.4-
2003.

The Federal Communications Commission has the reports on file and is listed under FCC Registration No.:
273710. The test site has been approved by the FCC for public use and is listed in the FCC Public Access
Link (PAL) database.

FCC Part 90 Page 4 of 47
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Additionally, Bay Area Compliance Laboratories Corp. (Dongguan) is an ISO/IEC 17025 accredited
laboratory, and is accredited by National VVoluntary Laboratory Accredited Program (Lab Code 500069-0).

NVIAD

LABCODE: 500069-0

The current scope of accreditations can be found at http://ts.nist.gov/standards/scopes/5000690.htm
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SYSTEM TEST CONFIGURATION

Description of Test Configuration
The system was configured for testing in a test mode which has been done in the factory.

Specfication:

VHF: 136-174 MHz

Operating Frequency Band UHE- 400-470 MHz

Modulation Mode FM
Channnel Separation 12.5 kHz
UHF:
High: 10W ~ 50 W/Low: 8W ~ 20W

Transmitter Power VHF:

High: 10W ~ 40 W/Low: 8W ~ 20W

Equipment Modifications

No modifications were made to the unit tested.

Block Diagram of Test Setup

J1BIBN O'T

A
EUT
Non-conductive table
150cm above Ground Plane
\4

} 1.5 Meter i >

A
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SUMMARY OF TEST RESULTS

FCC Rules Description of Test Results

§1.1307 (b) (1); . . .

§2.1091 Maximum Permissible Exposure (MPE) Compliance
§2.1046; §890.205 RF Output Power Compliance
82.1047; 890.207 Modulation Characteristic Compliance

§2.1049; . . ey ]
§90.209; §90.210 Occupied Bandwidth & Emission Mask Compliance
§2.1051; §90.210 Spurious Emission at Antenna Terminal Compliance
§2.1053; §90.210 Spurious Radiated Emissions Compliance
82.1055; 890.213 Frequency Stability Compliance

§90.214 Transient Frequency Behavior Compliance

Note: The uncertainty of any RF tests which use conducted method measurement is +0.96 dB.

The uncertainty of any radiation emissions measurement is +4.0 dB.
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R1XM120723051-00

FCC §1.1307 (b) (1) & §2.1091- MAXIMUM PERMISSIBLE EXPOSURE (MPE)

Applicable Standard

According to 1.1307 (b)(1), 2.1091 systems operating under the provisions of this section shall be operated
in a manner that ensures the public is not exposed to RF energy level in excess of the communication

guidelines.

Limits for Occupational/Controlled Exposure

Limits for Occupational/Controlled Exposure

Frequency Range Electric Field Magnetic Field Power Density (S) Averaiq;rllg(j);l'isme El
(MHz) Strength (E) (V/m) | Strength (H) (A/m) (mW/cm?) s
0.3-3.0 614 1.63 (100)* 6
3.0-30 1842/f 4.89/f (900/f%)* 6
30-300 61.4 0.163 1.0 6

300-1500 / / /300 6
1500-100,000 / / 5 6

Limits for General Population/Uncontrolled Exposure

Limits for General Population/Uncontrolled Exposure

- - . Averaging Time |E|,
Frequency Range Electric Field Magnetic Field Power Density (S) Hlor S
MHz Strength (E) (V/m) | Strength (H) (A/m mwW/cm?
(MHz) gth (E) (V/m) gth (H) (A/m) ( ) (minutes)
0.3-1.34 614 1.63 *(100) 30
1.34-30 824/f 2.19/f *(180/f%) 30
30-300 275 0.073 0.2 30
300-1500 / / /1500 30
1500-100,000 / / 1.0 30
f = frequency in MHz
* = Plane-wave equivalent power density
MPE Calculation
Predication of MPE limit at a given distance
S = PG/4nR?

Where: S = power density (in appropriate units, e.g. mW/cm?);

P = power input to the antenna (in appropriate units, e.g., mW);
G = power gain of the antenna in the direction of interest relative to an isotropic radiator
R = distance to the center of radiation of the antenna (appropriate units, e.g., cm);

FCC Part 90
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R1XM120723051-00

; Conducted Evaluation Power —
Fri?lllfncy Antenna Gain Power Duty factor | pistance Density MP\I/EV/L Lol
MHZ) ™80y | (numeric) | @Bm) | (mw) cm) | (mwrem?) | (MW/em)
136.025 5 3.16 46.09 40644 50% 100 0.511 1
400.025 5 3.16 46.95 49545 50% 100 0.623 1.333
Note:

The EUT is occupation use only.

Because of the EUT is used for Push-To-Talk(PTT) between users and/or base stations a conservative 50%

duty cycle is applied.

Result: Pass

FCC Part 90
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R1XM120723051-00

FCC 8§2.1046 & §90.205- RF OUTPUT POWER

Applicable Standard
FCC §2.1046 and 890.205.

Test Procedure

Conducted RF Output Power:
TIA-603-D section 2.2.1
Radiated method:

TIA 603-D section 2.2.17

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

Spectrum Analyzer setting:

RBW Video B/W
100 kHz 300 kHz

Test Equipment List and Details

Manufacturer Description Model No. Serial No. Callloeifon | Cellolmine
Date Due Date
Rohde & Schwarz Spectrum Analyzer FSEM DE31388 2012-3-15 2013-3-14

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed in accordance to NVLAP requirements, traceable to National Primary Standards and
International System of Units (SI).

Test Data

Environmental Conditions

Temperature: 23.6 °C
Relative Humidity: 50%
ATM Pressure: 101.6 kPa

The testing was performed by Leon Chen on 2013-01-10.
Test Mode: Transmitting
Test Result: Compliance.

Please refer to following table.
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R1XM120723051-00

UHF:
Fgequgncy Frequency High Power Level Low Power Level
pacing
kHz MHz dBm dBm
12.5 400.025 46.95 42.66
12.5 435 41.23 41.37
12.5 469.975 40.95 39.43
VHF:
Fgequgncy Frequency High Power Level Low Power Level
pacing
kHz MHz dBm dBm
12.5 136.025 46.09 42.75
12.5 155 44.66 42.55
12.5 173.975 40.98 40.94
FCC Part 90 Page 11 of 47




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R1XM120723051-00

FCC §2.1047 & 8§890.207 - MODULATION CHARACTERISTIC

Applicable Standard
FCC82.1047 & §90.207:

(a) Equipment which utilizes voice modulated communication shall show the frequency response of
the audio modulating circuit over a range of 100 to 5000 Hz. for equipment which is required to
have a low pass filter, the frequency response of the filter, or all of the circuitry installed between
the modulation limited and the modulated stage shall be supplied.

(b) Equipment which employs modulation limiting, a curve showing the percentage of modulation
versus the modulation input voltage shall be supplied.

Test Procedure

Test Method: TIA/EIA-603 2.2.3

Test Equipment List and Details

Calibration | Calibration

Manufacturer Description Model No. Serial No. Date Due Date

RF Communications

HP Test Set

HP8920A | 3438A05201 | 2012-06-14 | 2013-06-13

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed in accordance to NVLAP requirements, traceable to National Primary Standards and
International System of Units (SI).

Test Data

Environmental Conditions

Temperature: 23.6°C
Relative Humidity: 50%
ATM Pressure: 101.6 kPa

The testing was performed by Leon Chen on 2013-01-10.

Test Mode: Transmitting
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R1XM120723051-00

UHF:
MODULATION LIMITING (high power level)

Carrier Frequency: 435 MHz, Channel Separation = 12.5 kHz

Audl_igvlg:put Frequency Deviation (kHz) FCC Limit
[dBm] @ 300 Hz @ 1kHz @ 3 kHz [kHz]
20.0 1.764 2.071 1.330 2.5
15.0 1.126 2.011 1.298 25
10.0 0.723 1.998 1.304 25
5.0 0.465 1.818 1.313 25
0.0 0.329 1.518 1.265 2.5
-5.0 0.177 0.885 1.204 25
-10.0 0.140 0.523 0.927 2.5
-15.0 0.132 0.258 0.519 2.5
-20.0 0.091 0.158 0.354 25

Modulation Limiting

3.000

2500

2.000

1.500

CEVIATION (kiz})

-20.0 -13.0 -10.0 -5.0 0.0 5.0 10.0 15.0 20.0
Audio Input Level (dB)

Deviation & 200 Hz —— Deviatior @ 1kHz Deviation & 2 kHz ———FCC Limit
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R1XM120723051-00

Audio Frequency Response (high power level)

Carrier Frequency: 435 MHz, Channel Separation = 12.5 kHz

Audio Frequency (Hz) Response Attenuation (dB)
300 -12.76
400 -9.52
500 -7.65
600 -4.96
700 -3.81
800 -1.80
900 -1.10
1000 0.20
1200 1.94
1400 3.55
1600 4.60
1800 6.01
2000 6.50
2200 7.59
2400 8.20
2600 8.16
2800 7.45
3000 6.60
AUDIO FREQUENCY RESPONSE
10.00
) 500
=
=
=
< 00
=
=
1]
E
o 50
w
(7]
-
2
& -100m
1]
o
15.00
300 800 1300 1800 2300 2800
A (HZ) Audiu Mreguernicy
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R1XM120723051-00

MODULATION LIMITING (low power level)

Carrier Frequency: 435 MHz, Channel Separation = 12.5 kHz

Audl_igvler:put Frequency Deviation (kHz) ECC Limit
[dBm] @ 300 Hz @ 1kHz @ 3 kHz [kHZ]
20.0 1.754 2.037 1.289 2.5
15.0 1.163 1.992 1.276 2.5
10.0 0.814 1.967 1.324 2.5
5.0 0.462 1.801 1.233 25
0.0 0.412 1.497 1.272 25
-5.0 0.281 0.819 1.193 25
-10.0 0.274 0.533 0.969 25
-15.0 0.237 0.311 0.571 25
-20.0 0.212 0.177 0.299 25

Modulation Limiting

3000

2.500

2.000

1.500

1.000

DEVIATION (kHz}

0.500

10,000
-20.0 -15.0 -10.0 -5.0 0.0 5.0 10.0 15.0 20.0
Audio Input Level (dB)

Deviation @ 300 Hz —+— Deviation @ 1kkz Deviation @ 3 kHz — FCC Limit
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R1XM120723051-00

Audio Frequency Response (low power level)

Carrier Frequency: 435 MHz, Channel Separation = 12.5 kHz

Audio Frequency (Hz) Response Attenuation (dB)
300 -12.50
400 -9.56
500 -7.35
600 -5.30
700 -3.78
800 -1.95
900 -1.23
1000 -0.26
1200 1.86
1400 3.32
1600 4.47
1800 5.49
2000 6.54
2200 7.28
2400 8.02
2600 7.70
2800 7.66
3000 5.93
AUDIO FREQUENCY RESPONSE
10.00
) 500
=
=
=
< 00
=
=
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E
o 50
w
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300 800 1300 1800 2300 2800
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FCC Part 90 Page 16 of 47




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R1XM120723051-00

VHF:
MODULATION LIMITING (high power level)

Carrier Frequency: 155 MHz, Channel Separation = 12.5 kHz

Audl_igvlg:put Frequency Deviation (kHz) FCC Limit
[dBm] @ 300 Hz @ 1kHz @ 3 kHz [kHz]
20.0 1.651 2.012 1.668 2.5
15.0 1.022 2.000 1.485 25
10.0 0.666 1.858 1.429 2.5
5.0 0.434 1.799 1.308 25
0.0 0.531 1.506 1.274 2.5
-5.0 0.345 0.882 1.275 25
-10.0 0.318 0.467 1.009 25
-15.0 0.308 0.313 0.580 2.5
-20.0 0.216 0.228 0.342 25

Modulation Limiting

3.000

2500

2.000

1.500

CEVIATION (kiz})

-20.0 -13.0 -10.0 -5.0 0.0 5.0 10.0 15.0 20.0
Audio Input Level (dB)

Deviation & 200 Hz —— Deviatior @ 1kHz Deviation & 2 kHz ———FCC Limit
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R1XM120723051-00

Audio Frequency Response (high power level)

Carrier Frequency: 155 MHz, Channel Separation = 12.5 kHz

Audio Frequency (Hz) Response Attenuation (dB)
300 -13.12
400 -9.79
500 -7.91
600 -5.39
700 -3.82
800 -2.22
900 -1.54
1000 0.16
1200 1.65
1400 2.83
1600 4.09
1800 5.67
2000 6.15
2200 7.19
2400 7.40
2600 7.63
2800 6.82
3000 5.91
AUDIO FREQUENCY RESPONSE
10.00
) 500
=
=
=
< 00
=
=
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E
o 50
w
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-
2
& -100m
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o
15.00
300 800 1300 1800 2300 2800
A (HZ) Audiu Mreguernicy
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R1XM120723051-00

MODULATION LIMITING (low power level)

Carrier Frequency: 155 MHz, Channel Separation = 12.5 kHz

Audio Input Frequency Deviation (kHz) ECC Limit
Level
[dBm] @ 300 Hz @ 1kHz @ 3 kHz [kHZ]
20.0 1.727 1.965 1.732 2.5
15.0 1.108 1.871 1.573 2.5
10.0 0.689 1.907 1.455 2.5
5.0 0.503 1.738 1.410 2.5
0.0 0.587 1.495 1.303 2.5
-5.0 0.418 0.834 1.165 2.5
-10.0 0.411 0.502 0.875 2.5
-15.0 0.302 0.298 0.626 2.5
-20.0 0.240 0.210 0.335 2.5
Modulation Limiting
3000
2500
< 2000
L
5 150
<
& 1.000
O
0.500
0000
-20.0 -15.0 -10.0 -5.0 0.0 5.0 10.0 15.0 20.0
Audio Input Level (dB)
Deviation @ 300 Hz —— Deviatior @ 1kHz Deviation @ 3 kHz —— FCC Limit
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R1XM120723051-00

Audio Frequency Response (low power level)

Carrier Frequency: 155 MHz, Channel Separation = 12.5 kHz

Audio Frequency (Hz) Response Attenuation (dB)
300 -13.47
400 -10.37
500 -8.17
600 -5.93
700 -4.16
800 -2.52
900 -1.20
1000 0.27
1200 1.56
1400 2.82
1600 4.04
1800 5.54
2000 593
2200 7.07
2400 7.11
2600 7.46
2800 6.52
3000 5.53
AUDIO FREQUENCY RESPONSE
1000
o S0
=
=
2
< 00
=)
=
]
E
< S0
1]
(7]
=
E 10.00
m = .
1]
o
-15.00
300 800 1300 1800 2300 2800
A= T ey (HZ} Audio frequency
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R1XM120723051-00

FCC §2.1049, 890.209 & §90.210 - OCCUPIED BANDWIDTH & EMISSION
MASK

Applicable Standard
FCC §2.1049, §90.209 and §90.210

Emission Mask D—12.5 kHz channel bandwidth equipment. For transmitters designed to operate with a 12.5
kHz channel bandwidth, any emission must be attenuated below the power (P) of the highest emission
contained within the authorized bandwidth as follows:

1) For any frequency removed from the center of the authorized bandwidth f, to 5.625 kHz removed from fj,
0dB.

2) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (4 in
kHz) of more than 5.626 kHz but no more than 12.5 kHz, at least 7.27 (f4 —2.88 kHz) dB.

3) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (fy in
kHz) of more than 12.5 kHz at least: 50+10logP

Test Equipment List and Details

Manufacturer Description Model No. Serial No. Celliofainee | Calllerion
Date Due Date
Rohde & Schwarz Spectrum Analyzer FSEM DE31388 2012-3-15 2013-3-14

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed in accordance to NVLAP requirements, traceable to National Primary Standards and
International System of Units (SI).

Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The resolution bandwidth of the spectrum analyzer was set at 300 Hz and the spectrum was recorded in the
frequency band £35 kHz from the carrier frequency.
Test Data

Environmental Conditions

Temperature: 27.4°C
Relative Humidity: 59%
ATM Pressure: 100.5 kPa

The testing was performed by Leon Chen on 2013-01-10.
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R1XM120723051-00

UHF:

VHF:

99% Occupied 26 dB —
Rt Bandwidth(kHz) | Bandwidth(kHz) | Emission power
400.025 5.51 10.69 High powe level
469.975 551 10.70 High power level
99% Occupied 26 dB .
Fregpeney lal=z) Bandwidth(kHz) | Bandwidth(kHz) | EMission power
136.025 5,51 10.68 High powe level
173.975 5.51 10.68 High power level

Please refer to the emission mask hereinafter plots.

FCC Part 90
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R1XM120723051-00

UHF — low channel:
Occupied Bandwidth

REBW
Refl Lvl VEW 1 kHz

54 dEm SWT J.4 = Unit <dEm

RF Att 50 dB

54

40.5% 0B Off=pt

50 : e

D1 43.11 4B

D2 (17.11 dBm

30

kHz/ Span 60 kHz

[

Center 400.025 MHz

Emission Mask — Type D (High power level)

300 Hz RF Att 50 dB

REBW
Refl Lvl VEBW

54 dBm

SWT

1 kH=z

3.4 =

Unit

dBm

| 40.5 hB offspe
Ex

40

Center 400.025 MH=z & kHz/ Span 60 kHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.:

R1XM120723051-00

@ Refl Lvl

4.5
46,5

Emission Mask — Type D (Low power level)

dEm

REBUW
VEW

SWT

200 Hz
1 kHz

J.4 =

RF Att

50 dB

nit <dEm

40.5
40

AE offs

30

10

=10

-a3.

Center 400.025 MHz

UHF - high channel:

[

kHz/

Occupied Bandwidth — high channel

Span 60 kHz

REBW 200 Hz RF Att 50 dB
Fef Lvl VEW 1l kH=z
51 dBm SWT 3.4 = Unit dBm
51
40.5 HE Offspt
a0
—D11 Tl <B
30
20
1MAX
N D2 |11.1 dBm
o
10
-z
30
Y RSTE T AN SR ¥ PR LT LN ¥ W T I F 3 NP I
—48
Center 46%.975 MH=z= & kHz/ Span 60 kHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R1XM120723051-00

Emission Mask — Type D (High power level)

REBW 200 Hz RF Att 50 dB

Faf Lvl VEW 1l kH=z

51 dem SWT J.4 = Unit <dEm
51

40.5 HdB Off=gtc

4 —_—
30
20

1HAX
10

30 V
T Py T 7Y TR L TRy
48 | [ ‘ - .

Center 46%.975 MHz @ kHz/

Span 60 kHz

Emission Mask — Type D (Low power level)

REBW 200 Hz RF Att 50 dB
Fef Lvl VEW 1l kH=z
45.5 dBm SWT 3.4 = Unit dBm
45,
40.5 HE Ooffspc
40 ——
a0
z
1MAX
10

Center 46%.975 MHz @ kHz/

Span &0 kHz
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R1XM120723051-00

VHF - low channel:
Occupied Bandwidth

REBW 200 Hz RF Att 50 dB
Faf Lvl VEW 1l kH=z
50.8 dBm SWT 3.4 = Unit <dBm
S0.8
40.5 fdE offsgc
Ex
qof=Dl 4034 oB
30
20
1MAX 1MA
D 4.94 dp
10
1o
-2
-30 _
i
a0
a5,

Center 13&.025 MH=zZ & kH=z/ Span 60 kH=z

Emission Mask- Channel — Type D (high power level)

REBW 200 Hz RF Att 50 dB
Fef Lvl VEW 1l kH=z
50.8 dBm SWT 3.4 = Unit dBm
S0.8
40.5 AB Off=spt
I B Ex
a0 |
10
20
1HAX 1ua
10
10
20] SUEM-T: q
-30
-q0
—q9.2

Center 13&.025 MH=z= & kHz/ Span 60 kEz
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R1XM120723051-00

Emission Mask- Channel — Type D (low power level)

REW 300 Hz RF Att 50 dB
Fef Lvl VEW 1l kH=z
50.1 dBm SWT 3.4 = Unit dBm
20,1
40.5 HB Offspt !
Ex
40 .
a0
20
1MAX 1MA
10
-10 \
20 J
30
1 .':i: :
40
49,9
Center 136.025 MH=z & kHz/ Span 60 kH=z
VHF - high channel:
Occupied Bandwidth — high channel
REW 300 Hz RF Att 50 dB
Faf Lvl VEW 1l kH=z
4%.1 dBm EWT 3.4 = Unit <dBm
48.1
40.5 fdB off=gc
Ex
R = et
a0
20
1MAX 1HA
o 19 de
1
10
20 .
L
-3
40
50.9
6 kHz/ Span 60 kHz

Center 173.975 MH=z
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R1XM120723051-00

Emission Mask- Channel — Type D (high power level)

REBW 200 Hz RF Att 50 dB
Ref Lvl VEW 1 kHz
4%.1 dBm SWT 3.4 = Unit dBm
4%.1
40.5 HB Offset
[ » |
40
10
20
1MAX 1MA
10

aof 4 Mued™ 14 1

-50.8

Center 173.975 MH=

@ kHz/

Span 60 kHz

Emission Mask- Channel — Type D (low power level)

REBW 200 Hz RF Att 50 dB
Faf Lvl VEW 1l kH=z
4%.1 dBm SWT J.4 = Unit <dEm
48.1
40.5 fdB off=gc
e
a0 -
a0
20
1HAX 1HA
1
1o

50.9

Center 173.975 MH=z

@ kHz/

Span 60 kHz
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R1XM120723051-00

FCC 82.1051 & §90.210 - SPURIOUS EMISSIONS AT ANTENNA
TERMINALS

Applicable Standard

Emission Mask D—12.5 kHz channel bandwidth equipment. For transmitters designed to operate with a 12.5
kHz channel bandwidth, any emission must be attenuated below the power (P) of the highest emission
contained within the authorized bandwidth as follows:

1) For any frequency removed from the center of the authorized bandwidth f, to 5.625 kHz removed from fo, 0
dB.

2) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (4 in
kHz) of more than 5.626 kHz but no more than 12.5 kHz, at least 7.27 (f4 —2.88 kHz) dB.

3) On any frequency removed from the center of the authorized bandwidth by a displacement frequency (f4 in
kHz) of more than 12.5 kHz at least:

50+10logP=50+10log (P) dB
Test Equipment List and Details

Manufacturer Description Model No. Serial No. Celllarason | CallerEier
Date Due Date
Rohde & Schwarz | Spectrum Analyzer FSP38 100478 2012-5-14 2013-5-13

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed in accordance to NVLAP requirements, traceable to National Primary Standards and
International System of Units (SI).
Test Procedure
The RF output of the EUT was connected to a spectrum analyzer through appropriate attenuation. The
resolution bandwidth of the spectrum analyzer was set at 1MHz. Sufficient scans were taken to show any
out of band emissions up to 10™ harmonic.

Test Data

Environmental Conditions

Temperature: 27.4°C
Relative Humidity: 59%
ATM Pressure: 100.5 kPa

The testing was performed by Leon Chen on 2013-01-10.

Please refer to the following plots.
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No

.- R1IXM120723051-00

UHF - Low channel (high power):
30 MHz -5 GHz

<é§> “RBW 100 kHz
*VEW 300 kHz

Ref 20.5 dBm *Att 0 dB SWT 100 ms
z0 Offpet 4015 4B
L) | 2
B -
Fundamental .
>
20 Fod—e i 4B
40
|50 -
RPN WY FVN PR SR ‘ldjﬂl}wJJJLL&A#\’.au4~iy,—¢&—-y~*ﬂ ot Phonatdih
L so
70
Start 30 MHz 97 MHz/ Step 1 GHz

Date: 10.JAN.2013 09:19:10

<é§> “RBW 1 MHz
*VEW 3 MHz

Ref 37 4Bm *Att 10 4B SWT 80 ms

Offret 4015 4B

Start 1 GHz 400 MH=/S Stop 5 GHz

Date: 10.JAN.2013 14:58:24
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R1XM120723051-00

UHF - High channel (high power):

® “RBW 100 kHz
*VEW 300 kHz

Ref 20.5 dBm *Att 0 dB SWT 100 ms
20 Offper 4015 4B
L. Ea
Fundamental :
0
20 D —gd giBm \
~h
40
|50
T RTRPRIS VSPICIY WV PO TRV (S0 T TS U Y Men A
L co
70
Start 30 MHz 97 MHEz/ Stop 1 GHz
Date: 10.JAN.2013 09:15:55
® “RBW 1 MHz
*VEBW 3 MHz
Ref 37 dBm *Att 10 4B SWT 80 ms
offret 405 4B
Ea
O -
PLAH
1
o
10
EE e
30

Start 1 GHz 400 MH=/S Stop 5 GHz

Date: 10.JAN.2013 19:41:11
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R1XM120723051-00

VHF - low channel (high power):

<é§> “RBW 100 kHz
*VEW 300 kHz

Ref 20.5 4dBm *Att 0 dB SWT 100 ms

30 Offpet 4015 4B
| . Ex
i
RIAXH
Fundamental
o~
30
|— a0 "
-Jhli__n‘ W MJMWWLJ-D‘M g R W T
-t
&0
Start 30 MH=z 97 MHz/ Stop 1 GHz

Date: 10.JAN.2013 08:47:17

<é§> “RBW 1 MHz
*VEW 3 MHz

Ref 37 4Bm *Att 10 4B SWT 5 ms

ofther 40[s 4B
[ ~ |
B -
PLAH
-1
o
10
24 oy 20 lme
30
[PRIYABYRR T VPRIV WV VO PR PRI A VI
50
| e
Start 1 GHz 100 MHz/ Stop 2 GHz

Date: 10.JAN.2013 19:2&6:30
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No

.- R1IXM120723051-00

VHF - high channel (high power):

®

*RBW 100 kHz
*WBW 300 kHz

Ref 30.5 dBEm *Att 0 dB SWT 100 ms
30 Offket 405 4B
. [
B -
Fundamental
| .. 1
ﬂfrdrf {yt4ﬂwﬂﬁﬂ*wjﬁ44~HdAﬁAu-4@4#”h&»&ALprJwaw_HhMrquHMm

Start 30 MH=z 97 MHz/ Stop 1 GHz

Date: 10.JAN.2013 08:49:24
® “RBW 1 MHz
*VEBW 3 MHz
Ref 37 dBm Att 10 4B SWT 5 ms
offret 405 4B
Ea
O -
PLAH
1
o
10
20 o1 20 e
30
-
YRRV FR P TP S I S R P BT RS S S
50
|-co
Start 1 GE 100 MHz/ Stop 2 GH:z

Date: 10.JAN.2013 19:28:13

FCC Part 90

Page 33 of 47




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R1XM120723051-00

FCC §2.1053 & 890.210 - RADIATED SPURIOUS EMISSIONS

Applicable Standard
FCC §2.1053 and §90.210

Test Equipment List and Details

Manufacturer Description Model No. Serial No. Cellonainzm | - Callerion
Date Due Date
Rohde & Schwarz Spectrum Analyzer FSEM DE31388 2012-3-15 2013-3-14
Sunol Sciences Hybrid Antennas JB3 A060611-3 2012-03-16 2013-03-15
TDK Horn Antenna HRN-0118 130 084 2012-9-6 2013-9-5
Adjustable Dipole
EMCO Antenna System 3121C 9109-753 2012-04-24 2013-04-23
Dayang Horn Antenna OMCE%HlOl 102790018 | 2010-07-30 | 2015-07-29
HP Signal Generator 8648A 3426A00831 2012-3-15 2013-3-14
HP Pre-amplifier 8447E 2434A02181 | 2012-03-08 2013-03-07
Mini-Circuit Amplifier ZVA-213-S+ 54201245 N/A N/A
Giga Signal Generator 1026 320408 2012-03-15 2013-03-14

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed in accordance to NVLAP requirements, traceable to National Primary Standards and
International System of Units (SI).

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load, which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the antenna
height and polarization as well as EUT azimuth were varied in order to identify the maximum level of
emissions from the EUT .The test was performed by placing the EUT on 3-orthogonal axis.

The frequency range up to teeth harmonic of the fundamental frequency was investigated.

Remove the EUT and replace it with substitution antenna. A signal generator was connected to the
substitution antenna by a non-radiating cable. The absolute levels of the spurious emissions were measured
by the substitution.

Spurious emissions in dB =10 1g (TXpwr in Watts/0.001)-the absolute level

Spurious attenuation limit in dB =43+10 Logio (power out in Watts)

Spurious attenuation limit in dB =50+10 Log;, (power out in Watts) for EUT with a 12.5 kHz channel
bandwidth.
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R1XM120723051-00

Test Data

Environmental Conditions

Temperature: 20.3°C
Relative Humidity: 43%
ATM Pressure: 101.4 kPa

The testing was performed by Leon Chen on 2013-01-10.
UHF band - high power level:
TX mode:
Model: TC-UV55

Frequency | Polar RtfédGihg I_SéSél Argg?nna cl:_aol?s!se AEZ?/I:Ite Limit | Margin
MHz H/ | dBuV | dBm | dBd/dBi | dB dBm dBm dB
f.=400.025MHz
800.180 H 50.87 -41.0 0.0 0.8 -41.8 -20.0 218
1200.000 H 52.45 -48.1 7.3 1.2 -42.0 -20.0 22.0
1600.100 H 51.90 -50.2 10.1 14 -41.5 -20.0 215
800.180 \% 50.52 -38.8 0.0 0.8 -39.6 -20.0 19.6
1200.000 \% 61.10 -39.7 7.3 1.2 -33.6 -20.0 13.6
1600.100 \% 55.38 -46.7 10.1 14 -38.0 -20.0 18.0
f. -469.975MHz
348.160 H 58.05 -43.6 0.0 0.4 -44.0 -20.0 24.0
941.800 H 49.95 -38.0 0.0 0.9 -38.9 -20.0 18.9
1408.800 H 55.14 -46.9 9.0 1.3 -39.2 -20.0 19.2
1877.760 H 56.32 -44.7 11.6 1.6 -34.7 -20.0 14.7
348.160 \% 54.54 -44.5 0.0 0.4 -44.9 -20.0 24.9
941.800 \% 46.10 -39.2 0.0 0.9 -40.1 -20.0 20.1
1408.800 Vv 60.21 -41.9 9.0 1.3 -34.2 -20.0 14.2
1877.760 \ 56.66 -44.8 11.6 1.6 -34.8 -20.0 14.8
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R1XM120723051-00

Model: TC-UV66

Frequency | Polar SG S.G. Antepna Cable | Absolute Limit | Margin
Reading | Level Gain Loss Level
MHz H/V dBuv dBm | dBd/dBi dB dBm dBm dB
f. =400.025MHz
800.180 H 49.34 -42.5 0.0 0.8 -43.3 -20.0 23.3
1200.000 H 54.02 -46.5 7.3 1.2 -40.4 -20.0 20.4
1600.100 H 52.95 -49.2 10.1 1.4 -40.5 -20.0 20.5
800.180 \% 50.12 -39.2 0.0 0.8 -40.0 -20.0 20.0
1200.000 \% 60.96 -39.8 7.3 1.2 -33.7 -20.0 13.7
1600.100 \% 58.92 -43.2 10.1 1.4 -34.5 -20.0 145
f.-469.975MHz
348.160 H 58.04 -43.6 0.0 0.4 -44.0 -20.0 24.0
941.800 H 49.69 -38.3 0.0 0.9 -39.2 -20.0 19.2
1408.800 H 58.86 -43.2 9.0 1.3 -35.5 -20.0 155
1877.760 H 52.71 -48.3 11.6 1.6 -38.3 -20.0 18.3
348.160 \% 55.56 -43.5 0.0 0.4 -43.9 -20.0 23.9
941.800 \% 50.07 -35.2 0.0 0.9 -36.1 -20.0 16.1
1408.800 \% 56.88 -45.3 9.0 1.3 -37.6 -20.0 17.6
1877.760 \% 56.10 -45.4 11.6 1.6 -35.4 -20.0 15.4

Note:
The unit of Antenna Gain is dBd for frequency below 1GHz, and the unit of Antenna Gain is dBi for
frequency above 1GHz.
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R1XM120723051-00

VHF band - high power level:
TX mode:
Model: TC-UV55

Frequency | Polar SG S.G. Ante[ma Cable | Absolute Limit | Margin
Reading | Level Gain Loss Level
MHz HIV dBuV | dBm | dBd/dBi dB dBm dBm dB
f.=136.025MHz
408.300 H 52.50 -42.3 0.0 0.5 -42.8 -20.0 22.8
544.100 H 49.90 -40.6 0.0 0.5 -41.1 -20.0 21.1
680.870 H 52.62 -37.0 0.0 0.6 -37.6 -20.0 17.6
817.640 H 51.94 -39.9 0.0 0.8 -40.7 -20.0 20.7
1632.340 H 50.62 -51.3 10.4 14 -42.3 -20.0 22.3
408.300 \% 50.19 -42.0 0.0 0.5 -42.5 -20.0 225
545.070 \% 47.80 -39.9 0.0 0.5 -40.4 -20.0 20.4
680.870 \% 45.09 -42.4 0.0 0.6 -43.0 -20.0 23.0
817.640 \% 50.28 -38.9 0.0 0.8 -39.7 -20.0 19.7
1632.340 \% 48.95 -53.0 10.4 14 -44.0 -20.0 24.0
f.=173.975MHz

348.160 H 63.85 -37.8 0.0 0.4 -38.2 -20.0 18.2
521.790 H 49.35 -40.0 0.0 0.5 -40.5 -20.0 20.5
696.390 H 49.41 -39.5 0.0 0.6 -40.1 -20.0 20.1
870.020 H 54.50 -37.5 0.0 0.7 -38.2 -20.0 18.2
1565.740 H 46.86 -55.3 9.9 14 -46.8 -20.0 26.8
348.160 \% 54.50 -44.6 0.0 0.4 -45.0 -20.0 25.0
521.790 \% 48.52 -38.8 0.0 0.5 -39.3 -20.0 19.3
696.690 \% 47.82 -39.4 0.0 0.6 -40.0 -20.0 20.0
870.020 \% 44.35 -44.3 0.0 0.7 -45.0 -20.0 25.0
1565.740 \% 53.18 -48.9 9.9 14 -40.4 -20.0 20.4
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R1XM120723051-00

Model: TC-UV66

Frequency | Polar RtfédGihg I_SéSél Argg?nna (Il_aé)l?s!se AE?:/I:Ite Limit | Margin
MHz HIV dBuV | dBm | dBd/dBi dB dBm dBm dB
f.=136.025MHz
408.300 H 53.90 -40.9 0.0 0.5 -41.4 -20.0 21.4
544.100 H 52.64 -37.8 0.0 0.5 -38.3 -20.0 18.3
680.870 H 51.83 -37.8 0.0 0.6 -38.4 -20.0 18.4
817.640 H 53.45 -38.4 0.0 0.8 -39.2 -20.0 19.2
1632.340 H 49.97 -51.9 10.4 14 -42.9 -20.0 22.9
408.300 \% 48.27 -44.0 0.0 0.5 -44.5 -20.0 245
545.070 \% 43.85 -43.9 0.0 0.5 -44.4 -20.0 24.4
680.870 \% 46.08 -41.4 0.0 0.6 -42.0 -20.0 22.0
817.640 \% 52.47 -36.7 0.0 0.8 -375 -20.0 175
1632.340 \% 46.45 -55.5 10.4 14 -46.5 -20.0 26.5
f.=173.975MHz
348.160 H 62.37 -39.3 0.0 0.4 -39.7 -20.0 19.7
521.790 H 47.27 -42.1 0.0 0.5 -42.6 -20.0 22.6
696.390 H 47.74 -41.2 0.0 0.6 -41.8 -20.0 21.8
870.020 H 54.05 -38.0 0.0 0.7 -38.7 -20.0 18.7
1565.740 H 48.98 -53.2 9.9 1.4 -44.7 -20.0 24.7
348.160 \% 56.19 -42.9 0.0 0.4 -43.3 -20.0 23.3
521.790 \% 4531 -42.0 0.0 0.5 -42.5 -20.0 225
696.690 \% 48.72 -38.5 0.0 0.6 -39.1 -20.0 19.1
870.020 \ 44.16 -44.5 0.0 0.7 -45.2 -20.0 25.2
1565.740 \ 54.91 -47.2 9.9 1.4 -38.7 -20.0 18.7

Note:
The unit of Antenna Gain is dBd for frequency below 1GHz, and the unit of Antenna Gain is dBi for
frequency above 1GHz.
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R1XM120723051-00

FCC §2.1055 & 890.213- FREQUENCY STABILITY

Applicable Standard
FCC 8§2.1055 & §90.213

Test Equipment List and Details

Manufacturer Description Model No. Serial No. Callofeinen | Ca e
Date Due Date

Rohde & Schwarz | Spectrum Analyzer FSEM DE31388 2012-3-15 2013-3-14
ESPEC Humidity tester ESX-4CA 018 463 2012-3-2 2013-3-1

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed in accordance to NVLAP requirements, traceable to National Primary Standards and
International System of Units (SI).

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external AC power
supply and the RF output was connected to a frequency counter via feed-through attenuators. The EUT
was placed inside the temperature chamber. The AC leads and RF output cable exited the chamber through
an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the

counter.

The frequency stability shall be measured with variation of primary supply voltage as follows:

(1) Vary primary supply voltage from 85 to 115 percent of the nominal value.

Test Data

Environmental Conditions

Temperature: 26.8 °C
Relative Humidity: 58%
ATM Pressure: 100.5 kPa

The testing was performed by Leon Chen on 2013-01-10.

Test Mode: Transmitting
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UHF:
Reference Frequency: 435MHz, Limit: 2.5 ppm
Temperature Voltage Reading Frequency Error
© Vbe MHz ppm
-30 138 434.999829 -0.393
-20 138 434.999837 -0.375
-10 13.8 434.999833 -0.384
0 13.8 434.999851 -0.343
10 13.8 434.999826 -0.400
20 138 434.999819 -0.416
30 138 434.999835 -0.379
40 13.8 434.999826 -0.400
50 138 434.999884 -0.267
25 15.9 434.999873 -0.292
25 11.7 434.999869 -0.301
VHF:

Reference Frequency: 155MHz, Limit: 5 ppm

Temperature Voltage Reading Frequency Error
T Voe MHz ppm
-30 138 154.999919 -0.523
-20 13.8 154.999943 -0.368
-10 138 154.999928 -0.465
0 138 154.999936 -0.413
10 138 154.999956 -0.284
20 13.8 154.999946 -0.348
30 13.8 154.999932 -0.439
40 138 154.999968 -0.206
50 13.8 154.999974 -0.168
25 15.9 154.999931 -0.445
25 11.7 154.999926 -0.477
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FCC §90.214 - TRANSIENT FREQUENCY BEHAVIOR

Applicable Standard

Regulations: FCC 890.214
Test method: ANSI/TIA-603-D 2010, section 2.2.19.3

Test Equipment List and Details

Manufacturer Description Model No. | Serial No. Cellloaife | el
Date Due Date

Rohde & Schwarz Spectrum Analyzer FSEM DE31388 2012-3-15 2013-3-14
HP Signal Generator 8648A 3426A00831 | 2012-10-9 2013-10-8

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations
have been performed in accordance to NVLAP requirements, traceable to National Primary Standards and
International System of Units (SI).

Test Procedure

a)
b)

c)

d)
e)

9)
h)

)

Connect the EUT and test equipment as shown on the following block diagram.

Set the Spectrum Analyzer to measure FM deviation, and tune the RF frequency to the transmitter
assigned frequency.

Set the signal generator to the assigned transmitter frequency and modulate it with a 1 kHz tone at
+12.5 kHz deviation and set its output level to -100dBm.

Turn on the transmitter.

Supply sufficient attenuation via the RF attenuator to provide an input level to the Spectrum Analyzer
that is 40 dB below the maximum allowed input power when the transmitter is operating at its rated
power level. Note this power level on the Spectrum Analyzer as P,

Turn off the transmitter.

Adjust the RF level of the signal generator to provide RF power equal to Py. This signal generator RF
level shall be maintained throughout the rest of the measurement.

Remove the attenuation 1, so the input power to the Spectrum Analyzer is increased by 30 dB when the
transmitter is turned on.

Adjust the vertical amplitude control of the spectrum analyzer to display the 1000 Hz at +4 divisions
vertically centered on the display. Set trigger mode of the Spectrum Analyzer to “Video”, and tune the
“trigger level” on suitable level. Then set the “tiger offset” to -10ms for turn on and -15ms for turn off.
Turn on the transmitter and the transient wave will be captured on the screen of Spectrum Analyzer.
Observe the stored display. The instant when the 1 kHz test signal is completely suppressed is
considered to be t,,. The trace should be maintained within the allowed divisions during the period t;

and t,.

K) Then turn off the transmitter, and another transient wave will be captured on the screen of Spectrum

Analyzer. The trace should be maintained within the allowed divisions during the period ts.

EUT — Attenuator 1 +—— Attenuator 2 o
- 3 Spectrum Analyzer
Signal =
Generator =
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Test Data

Environmental Conditions

Temperature: 27.4°C
Relative Humidity: 59%
ATM Pressure: 100.5 kPa

The testing was performed by Leon Chen on 2012-01-10.

UHF band:
Channel Separation Transient Period ;
(kH2) (ms) Transient Frequency Result
<10 (t1) +12.5 kHz
12.5 <25(t2) +6.25 kHz Pass
<10 (t3) +12.5 kHz
VHF band:
Channel Separation Transient Period 8
(kH2) (ms) Transient Frequency Result
<5 (t1) +12.5 kHz
12.5 <20 (t2) +6.25 kHz Pass
<5 (t3) +12.5 kHz

FCC Part 90 Page 42 of 47




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R1XM120723051-00

UHF:

Turn on —-Middle Channel (high power level)

3 435 MHz Real Time O
Bef Tl DEMOD EBW: 30 kHz AF-Signa
50.5 dBm FM [Hz
185
40.5 df offser
12k
3kj
i ERERERRARIGERFANENL [UNUUIIUN FRIESNOING NESEVUSUADY RTINS RNIUIIIN FRSITGTURT FUP  err————
[E—
-3k
Sk
12k
—1%k
START 0 s t(1) »le t(2) SPoP 50 ms
Ll |

Turn off -Middle Channel (high power level)

3 435 MHz Real Time Ol
Bef Tl DEMOD BW: 30 kHz AF-Signa
50,5 dBm FM [Hz
15k
40.5 dp offser
12K
44
Bk
ik
0 »
3K
—a}
S I I AR A B (AR RIIRERE
-15k
START O a t(3) ETOP 50 ms
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Turn on —-Middle Channel (low power level)

3 435 MHz Real Time O
Bef Tl DEMOD BW: 30 kHz AF-Signa
50.5 dBm FM [Hz
15k,
40.5 df offser
12k :
35 E
ok 4
Ak -
i
it
P (REARAEARRITASAT AT 1| USRI IS NPT NI NV SR ——
—_— ]
3K
Bk
_8k
-1z
=15kl

START 0 =

Tt

1(2)

SroP 50 me

Turn off -Middle Channel (low power level)

3; Ref TLwl

50.5 dBm

15k

CF
DEMOD EBW:

435 MHz PEReal Time O
30 kHz AF-Signa
FM [Hz

40.5 dp Offsec

8l

(24

3k

START 0 s

STOF 50 ms
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VHF:
Turn on —-Middle Channel (high power level)

3 155 MHz Real Time O
Ref Tl DEMOD EW: 30 kHz AF-Signa

50.5 dBm FM [H=z

15k
40.5 df Offset

B T T 1 T TRG

[Ty s

Ik

=8k

=15k

START 0 = STOP 50 mz

N t(2)

Turn off -Middle Channel (high power level)

@ Ref Twl

S0.5 4dBm

15k,

cF

DEMOD EW:

30 kHz

155 MHz Real Time <l

AF-Signa
FM [Hz

40.5 dp Ooffser

Sk

Bk

START 0O s

t@),)

STOPF 50 ms

FCC Part 90

Page 45 of 47




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: R1XM120723051-00

Turn on —-Middle Channel (low power level)

CF
Ref Lwvl DEMOD EW:

50.5 dBm

18}

155 MHz Real Time &
30 kHz

AF-Signa
FM [Hz

40.5 dp Offset

a9k

Gk

—18k

START 0 =

STOP 50 ms

Turn off -Middle Channel (low power level)

CF
Ref Lwvl DEMOD EW:

50.5 dBm

30 kHz

155 MHz Real Time &

AF-Signa
FM [Hz

40.5 dp Offset

(24

STRAT 0 3 t(3)

STOPF 50 ms

FCC Part 90

Page 46 of 47




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: R1XM120723051-00

DECLARATION LETTER

HYS.uil

QUANZHOU TRUEST COMMUNICATION €O, LIMITED

Add: REMI13A Dragon Building,Mo.144 Wenling South Boad Fengze district Quanzhou City, Fujian Province,
China

Tel: 13905978726 Fax 0595-22611378/22517069

DECLARATION

2013-1-15

To:

Bay Area Compliance Laboratories Corp.
1274 Anvilwood Avenue

Sunnyvae, CA 94089

Dear 3ir or Madam:

We, QUANZHOU TRUEST COMMUNICATION CO,LIMITED, hereby declare that our product: Dual Band
Wehicle Two Way Radio, model number: TC-UWV66, TC-UWV55 their software operation and man board is the

zame . Their difference is only for housing and keypad physical form, they ate same type radio.

Please confact tne should there be need for any additional clan fication or information.

Best Regards,

Signature: )

. %
Yunsheng Huang [

The genera manager \ L/.’_VE
’-—\

***x% End of Report *****
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